PUMP ASSEMBLY OL197 CAP2000P-OF AIR COMPRESSOR
COMPRESOR DE AIRE CAP2000P-OF
COMPRESSEUR D’AIR CAP2000P-OF

IP1275-1 REV A 10/07
TO BE USED WITH PARTS LIST IP1275-2 REV A 10/07 AND OPERATION AND MAINTENANCE MANUAL 175869

9415725/A



Item Number

O 0 39 N N B~ W N =

N N NN N N NN M e e e e e e e e
N N L A WD = DO O NN WD = O

Part Number

AB-9038316
AB-9142572
AB-9038317
AB-9011039
AB-9038319
AB-9038318
AB-9412191
AB-9412469
AB-9043175
AB-9101094
AB-9131010
AB-9412054
AB-9114042
AB-9414642
AB-9412472
AB-9038324
AB-7981000
AB-A800062
AB-9412185
AB-9414744
AB-9415626
AB-9415379
AB-9270006
AB-9050376
AB-9050375
AB-9047061
AB-9415883

PartsList for CAP2000P-OF TypeO

Description

SEMIPLASTIC COVER UL

SCREW PARKER 4.2X25

SEMIPLASTIC COVER UL

TIE ROD M5X135

PRESSURE GAUGE RUBBE

CONTROL PANEL UL
NUT M5

ELBOW 1/4IN M DOB CO
SENDING PIPE

SCREW

WASHER 6X12X1.5
WASHER

SCREW TC 4X10
CABLE 3 POLES UL
SCREW PARKER 4.2X19
BULKHEAD

AIR FILTER

PUMP OL197

POWER CORD USA
PRESSURE GAUGE 50 1/
PRESSURE SWITCH
SAFETY VALVE
RILSAN TUBE 4/6
CONNECTION 1/4IN
TURNING NUT 3/8IN
QUICK COUPLING
PRESSURE REDUCER

Page 1

Qty Required

e e T e T e T T T e e T S e S S N e S e e N S e S N T e S e N T e S A



Item Number

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54

Part Number

AB-9414745
AB-9614054
AB-9050372
AB-9048053

AB-9413220022

AB-9038315
AB-9412346
AB-9101315
AB-9047062
AB-9142592
AB-9064009
AB-9101055
AB-9134310
AB-9038320
AB-A861200
AB-9075316
AB-9170091
AB-9122331
AB-9411136
AB-9411137
AB-9038334
AB-9038335
AB-9142591
AB-9416744
AB-A731000
AB-9415531
AB-A810100

PartsList for CAP2000P-OF TypeO

Description

PRESSURE GAUGE 40
UNLOADER VALVE
ELBOW

CHECK VALVE

TANK

RUBBER FOOT

WASHER 8X18X2

SCREW HC W/WAS.8X25
TAP BALL VALVE
SCREW-PARKER AB 3.9X
LOCK CABLE

SCREW TCEI 5X16 SX
WASHER

MOTOR FAN
CRANKSHAFT

BELT

BEARING 6203 2Z

NUT M6

BEARING

SEEGER

SEMIPLASTIC COVER LO
SEMIPLASTIC COVER HI
SCREW PARKER B 3.9X1
GROUP MOTOR/CRANKCAS
CYLINDER BARREL
BEARING
CONROD/PISTON

Page 2

Qty Required

e e S S O e R S N e e e T e T e T e T T e O S S S S Y



Item Number

55
56
57
58
59
60
61
62
63
64
65
66
70

Part Number

AB-9040019
AB-9415053
AB-9011004
AB-A500300
AB-9415091
AB-9415052
AB-9415051
AB-9101174
AB-9411131
AB-9415578
AB-9415577
AB-9415579
AB-9050493

PartsList for CAP2000P-OF TypeO

Description

PISTON RING

CONROD COVER

SCREW TORX M5X16 TT
GASKET CYLINDER-VALV
VALVE PLATE ASSEMBLY
GASKET VALVE-PLATE C
HEAD

SCREW M4X18

SCREW M6X35

VALVE PLATE

VALVE BLADE

GASKET VALVE PLATE-V
FITTING

Page 3

Qty Required

e = N T N T S e S S e S T e )



